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Assembly instruction for
6-DRAWER DRESSER & MIRROR
B-3410-8-DR / B-3410-8-MR
Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed
staples used in packing.
1. We recommend that you should assemble this product with the assistance of another person; this will make
assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during
shipment.
3. Please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.
PARTS LIST HARDWARE LIST
NO.| PART DESC CODE QTY NO.|HARDWARE DESC CODE QTY
A | MIRROR B-3410-8-MRFM 1 1 | ™=@ |Cbs Screw M4 x 32mm 4
B | MIRROR SUPPORT SLATS B-3410-8-MRSLT 2 2 | cummm(s) | Bolt M6 x 50mm B-3410-8-MR/| 4
3 ¢ |Flatwasher M6 x 19mm B-3410-8-DR [ 4
Allen key M4 x 58
STEP 1: PLACE THE MIRROR SUPPORTS ON THE BACK 4_[\=="|Allen key M4 x S6mm !
OF THE DRESSER AS SHOWN.
ATTACH WITH JCBC. BOLT (2) AND WASHER (3)
AND TIGHTEN IT USING ALLEN KEY (4).
STEP 2 : PLACE MIRROR ON TOP OF THE 6-DRAWER DRESSER
AS SHOWN THEN TIGHTEN WITH CBS SCREW(1)
USING SCREWDRIVER (NOT PROVIDED).
NOTE : MAKE SURE MARKING OF MIRROR SUPPORT SNC;II'EI!VIEOR\LYI:I)EERD
IS THE SAME LEVEL AS THE TOP OF THE DRESSER ( )
~
Mirror
~ N h\ 6-DRAWER DRESSER
i ——
—
—_—
— | —
| —
—
—_— | —
/ -
_ 6-DRAWER DRESSER
————
%’,/
COMPLETED
o J

MADE IN MALAYSIA

PAGE 1 OF 1



Assembly instruction for

6-DRAWER DRESSER
B-3410-8-DR

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed
staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make
assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during
shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST
NO HARDWARE DESC CODE QTY

1 || TPk ATKT | 1pc
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Assembly instruction for
5-DRAWER CHEST
B-3410-8-CH

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed
staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make

assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.

2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during

shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

HARDWARE LIST

NO HARDWARE DESC CODE QTY

1 || TPk ATKT 1pc
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